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 I&S CO., LTD.  

172 Hojuk, Hwasanro, Oksanmyeon 
Cheongwongun, Chungbuk 
Korea 

 
The following sample(s) was/were submitted and identified by/on behalf of the client as:- 
                                                                                                        
 

SGS File No. : AYHA15-02466 

Sample Description : DWINGULER KID’S PLAY MAT (环 康乐儿 垫) 

Style no./Item no. : - 

Order No. : - 

Buyer : - 

Manufacturer : - 

Country of Origin : - 

Country of Destination : - 

Received Date : 2015. 03. 06 

Test Period : 2015. 03. 09  to  2015. 03. 13 

Test Method : For further details, please refer to following page (s) 

Test Results : For further details, please refer to following page (s) 

Result Summary :  

  Test Requested Conclusion 

  
Formaldehyde content. See Result 

 
 

SGS Korea Co., Ltd  

Jeff Jang / Chemical Lab Mgr 
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Component List / List of Materials 
 

Sample No. Material No. Component Material Color Remark 

/ 1 Mat PVC Purple / 

/ 2 Mat PVC Yellow / 

/ 3 Mat PVC Green / 

/ 4 Mat PVC White / 

/ 5 Mat PVC Red / 

/ 6 Mat PVC Brown / 

/ 7 Mat PVC Blue / 

/ 8 Inner mat Inner mat White / 

 
 
 
Results : 

 
Formaldehyde 
Method : With reference to ISO 14184-1, UV-vis 
 

Test Item(s) CAS Number 
MDL 

(mg/kg) 

Result(s) (Unit : mg/kg) 

1 2 3 4 

Formaldehyde 50-00-0 16 N. D. N. D. N. D. N. D. 

 

Test Item(s) CAS Number 
MDL 

(mg/kg) 

Result(s) (Unit : mg/kg) 

5 6 7 8 

Formaldehyde 50-00-0 16 N. D. N. D. N. D. N. D. 

 
Note: (1) N.D. = Not detected. (<MDL) 

 (2) MDL = Method Detection Limit 
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Picture of Sample as Received : 
 

 

 
 

*** End of Report *** 
 


